
 

 

  
 

 
 

 
 

 
 
 
 
 
 
  
  
 
 
 
    
 
 
 
 
 
 
 
 
 

 
 
 

Z 

United States 
Environmental Protection 
Agency 

Detailed Study of the
Petroleum Refining Category – 

2019 Report 

September 2019 



 

 

  THIS PAGE INTENTIONALLY LEFT BLANK 



 

 

 
 
 
 
 
 

   
  

   
   

 
 
 
 
 
 
 

U.S. Environmental Protection Agency 
Office of Water (4303T) 

1200 Pennsylvania Avenue, NW 
Washington, DC 20460 

EPA 821-R-19-008



 

 

  THIS PAGE INTENTIONALLY LEFT BLANK 



  

 

 

 

Table of Contents 

Table of Contents 

Page 

1.  INTRODUCTION  ................................................................................................................................  1-1  
[...]
visits to identify the specific outfall number corresponding to the effluent from the WWT. 
See Section 2.2 for details on the data request and site visits conducted as part of the detailed 
study. The EPA matched these outfalls to outfall numbers listed in ICIS-NPDES data to 
check that these outfalls included at least those pollutants that are included in the current 
petroleum refining ELG (ammonia, BOD5, COD, chromium, hexavalent chromium, oil and 
grease, phenol, sulfide, and TSS). 

• Used the process wastewater discharge and permit information provided by the trade 
associations (API, 2019) to identify refineries that were listed as direct discharge only or 
direct and indirect discharge and had only one final outfall included in their permit. The EPA 
assumed these outfalls contained WWT effluent. 

• Identified permits for petroleum refineries that included numeric limits for all pollutants 
listed in the current ELG using 2017 DMR data. Where a permit included only one outfall 
with limits for all pollutants in the current ELG, the EPA assumed this outfall included 

5-5 



 
 

 

 
 

 

  
  

     
       

  

   
    

  

 
 

  
   

   
   
   

   
   

   
   
   

   
   

   
   
   

   
   
   

   
   

   
   
   
   

   
   

   
  

  
 

 
  

   

5−Study Analyses 

process water and represented the WWT effluent. Eight permits included multiple outfalls 
with numeric limits for all ELG pollutants; for these, the EPA assumed outfall 1 represented 
WWT effluent. 

The EPA calculated, using the 2017 outfall-specific annual load and flow date estimated from EPA’s 
Water Pollutant Loading Tool, a concentration for the pollutants of interest (annual load divided by 
annual flow) for 82 refineries with DMR data for outfalls with WWT effluent (ERG, 2019a). These 
refinery-specific average concentrations were then used to calculate an average concentration for the 
industry, as shown in Table 5-3. 

Table 5-3. Average Effluent Concentrations of Pollutants of 
Interest at 82 Refineries with DMR Data for Outfalls 

Discharging WWT Effluent 

Pollutant 
Number of Refineries 

with Data 
Average Pollutant 

Concentration (mg/L) 
Ammonia as N 76 3.50 
Arsenic 15 0.0179 
BOD5 79 8.49 
BTEX 3 0.000192 
Cadmium 11 0 
Chromium 65 0.00245 
COD 73 76.1 
Copper 19 0.00333 
Cyanide 15 0.0122 
Lead 17 0.000982 
Mercury 25 0.0000860 
Nickel 12 0.00547 
Nitrate-Nitrite 0 No Data 
Nitrogen, Total 5 16.9 
Oil & Grease 63 2.16 
PAHa 0 No Data 
Phenol 25 0.00894 
Phosphorus 16 0.954 
Selenium 26 0.0536 
Sulfide 70 0.0296 
TDS 7 1440 
TKN 8 6.78 
TOC 11 11.2 
TSS 77 12.9 
Uranium-238 0 No Data 
Zinc 20 0.0261 

Note: All concentrations are rounded to three significant figures. 
a – The EPA’s analysis includes only data listed as the combined PAH parameter in 
ICIS-NPDES. Some refineries may collect samples for individual PAH compounds 
that was not included in this analysis. The EPA determined that comparing 
concentrations for varying number of individual PAH compounds at different 
refineries may not be representative. 

5-6 



 
 

 

  

       
  

    
      

    
      

    

   
     

   
  

      
  

  

    
  

  

 
    

  

    
 

       
   

 
 

  
 

 
   

  

 
     

  
 

5−Study Analyses 

5.2.2 Wastewater Treatment Effluent Flows 

The EPA also estimated WWT-specific effluent flows for all refineries, not just those with DMR data by 
taking the following steps. 5 

1. Eighteen of the 21 refineries responding to the data request discharge all or part of their 
WWT effluent to surface water. For each of these 18 refineries, the EPA calculated total 
2016 wastewater effluent flow from their WWT to a surface water by (a) assuming that the 
daily flow values they reported in their data request responses were average daily values; and 
(b) multiplying by 365 days to calculate an annual flow. 

2. The EPA then used the 2016 EIA Refinery Capacities Report operating capacity (EIA, 
2016) value in barrels per calendar day to calculate an average WWT flow per barrel per 
calendar day (data request WWT effluent flow/EIA operating capacity) for these 18 
refineries. 

3. Finally, the EPA multiplied the average WWT flow per barrel per calendar day from Step 3 
by the 2017 EIA operating capacity value in barrels per calendar day to calculate the 2017 
WWT effluent flows for all refineries (EIA, 2017). 

The EPA calculated the industry-level annual flow rate as the sum of the flow rates of all refineries 
included in the petroleum refining population that directly discharge any of their process wastewater or 
where the discharge status is unknown. For nine refineries, 2017 EIA capacity data were not available. 
For these nine refineries, the EPA assumed an average effluent flow of 1,250 million gallons per year 
(MGPY), which is the average of all 2017 WWT effluent flows calculated in Step 3 (see above).The 
EPA estimates the industry-level annual discharge of process wastewater from refineries directly to 
surface waters at 139,000 MGPY. 

5.2.3 Loadings Estimate 

For each of the 26 pollutants of interest (see Table 5-1), the EPA estimated the annual load using the 
following equation. 

Industry-Level Loading (lb/year) = Industry-level Annual Flow Rate × Concentration in mg/L × 
(2.20462 lb/106 mg) × (1000 L/264.17 gallons) 

Where: 
Industry-level Annual Flow Rate = 139,000 MGPY 
Concentration in mg/L = Concentrations listed in Table 5-3 

The EPA’s estimated baseline loadings are presented in Table 5-4. These loadings account for the 
following assumptions. 

5 Flows reported in DMR represent total outfall flows, which can include wastewaters other than treated WWT effluent. In 
order to estimate only the flow of treated effluent from the WWT, the EPA developed this method based on 2018 detailed 
study data. 

5-7 

https://L/264.17


 
 

 

     
  

  
   

     
    

  

  

 
 

 
  

  
  
  

  
  

  
  
  

  
  

  
  
  

  
  

  
  

  
  

  
  
  

  
  

  
 

 
 
 

  

   
    

  
 

5−Study Analyses 

• Loadings estimates do not differentiate by types of WWT installed at individual refineries. 
With additional data to characterize effluent from treatment systems and data on the types of 
treatment at each refinery, the EPA would be able to refine these baseline loadings estimates 
of pollutants being discharged by groups of similar WWT systems. 

• Loadings estimates do not include the amount of pollutants discharged by refineries that send 
all their process wastewater to publicly owned treatment works (POTWs) (i.e., indirect 
dischargers). 

Table 5-4. Estimated 2017 Baseline Loadings 

Pollutant 
Estimated Loading 

(lb/yr) 
Ammonia as N 4,070,000 
Arsenic 20,800 
BOD5 9,870,000 
BTEX 223 
Cadmium 0 
Chromium 2,850 
COD 88,500,000 
Copper 3,870 
Cyanide 14,200 
Lead 1,140 
Mercury 99.9 
Nickel 6,360 
Nitrate-Nitrite No Data 
Nitrogen, Total 19,600,000 
Oil & Grease 2,510,000 
PAH No Data 
Phenol 10,400 
Phosphorus 1,110,000 
Selenium 62,300 
Sulfide 34,400 
TDS 1,680,000,000 
TKN 7,880,000 
TOC 13,000,000 
TSS 15,000,000 
Uranium-238 No Data 
Zinc 30,400 

Note: All estimated loadings are rounded to three significant 
figures. 

5.3 Wastewater Treatment-In-Place 

The EPA reviewed publicly available data on WWT operated by refineries, including systems treating 
specific wastestreams upstream of the end-of-pipe WWT system. Section 5.3.1 summarizes the 
information on WWT prior to the end-of-pipe WWT system, and Section 5.3.2 summarizes end-of-pipe 
WWT systems. 

5-8 



 
 

 

  

  
    
  

     

   
    
  
   
   
  

  

     
     

 
       

    
  

   

 
  

   
    

   
  

  

   
  
  
   
   

 

   
 

    

5−Study Analyses 

5.3.1 Wastewater Treatment Prior to End-of-Pipe Treatment 

The Petroleum Refining Data Request collected information on specific unit operations and destinations 
of wastewater generated by these units (see Section 3 for more details on the data request). From the 
responses to this request, the EPA gathered information from 21 of the 143 refineries on treatment 
technologies used in 2016. Treatment systems were used to treat a variety of wastewater streams. 

• Crude desalter effluent. 
• Catalytic cracking unit (CCU) and associated air pollution control (APC) wastewater. 
• Catalytic reforming unit (CRU) regenerator and associated APC wastewater. 
• Delayed coking unit (DCU) wastewater. 
• Sour water stripper (SWS) effluent. 
• Benzene removal unit (BRU) effluent. 

The EPA notes the following trends based on responses to the request. 

• All surveyed refineries generating CCU APC wastewater operate at least one dedicated CCU 
APC wastewater treatment unit. Most refineries then send treated CCU APC wastewater to 
end-of-pipe WWT system. 

• Dedicated treatment of wastewater from CRU regenerators and associated APCs is not 
common among surveyed refineries. Most refineries reported sending this stream directly to 
an end-of-pipe WWT system. 

5.3.2 Wastewater Treatment Within End-of-Pipe Wastewater Treatment System 

To assess end-of-pipe WWT technologies in-place, the EPA used WWT data collected as part of the 
data request, site visit reports, and other publicly available data sources, such as 2011 Office of Air and 
Radiation (OAR) data, NPDES permit and permit application information, and other publicly available 
studies and reports. See Section 3 for a discussion of these data sources. As part of this assessment, the 
EPA compared the WWT technologies in place to the technology basis identified as the best available 
technology (BAT) in the existing ELGs. The end-of-pipe treatment train identified in the BAT ELGs 
includes the following treatment units. 

• Equalization and storm water diversion. 
• Primary oil and solids removal. 
• Secondary oil and solids removal. 
• Biological treatment to reduce BOD and COD. 
• Filtration or other final polishing steps following biological treatment. 

The EPA made the following assumptions as part of this analysis. 

• Where multiple data sources provided wastewater treatment information for a facility, the 
Agency considered the most current information. 

• Technologies were operated in a similar order as the BAT technology basis treatment train. 

5-9 



 
 

 

  
  
  
  
  
   
  
   
   
  
  
  
  

 
  

    
  
  
  
   
   

 
  

    
     

    
   

 

  

 
 

 

 
 

  

 

  

 
      

      

    
 

5−Study Analyses 

• Biological treatment includes the following types of systems. 
- Aerobic impoundment or units. 
- Aerated/non-aerated surface impoundments. 
- Aerobic fixed film growth. 
- Aerobic suspended growth. 
- Moving bed bioreactors (MBBR). 
- Membrane bioreactor (MBR). 
- Tank-based activated sludge. 
- ADVENT integral biological system. 
- Biological activated filter. 
- Biosolids flotation unit. 
- Ecoverde. 
- Integrated biox system. 

• Final polishing includes the following types of systems. 

- Polishing pond. 
- Chemical oxidation. 
- Chemical addition. 
- Settling unit. 
- Constructed wetland or lagoon. 
- Coagulation and flocculation. 

The EPA compiled WWT data for 129 of the 143 petroleum refineries. Table 5-5 summarizes the 
number of petroleum refineries operating each step of the BAT technology basis. Note that the treatment 
technologies identified as the final step are split into filtration and other polishing. Both may fulfill the 
BAT technology basis but comprise different groups of technologies. Refineries need to meet the final 
effluent limits; they are not required to install the BAT technology basis. Hence, some refineries may be 
meeting the ELGs with treatment units other than those identified as the technology basis for the ELG. 

Table 5-5. WWT Technologies at 129 Petroleum Refineries 

Oil and Solids 
Removal 

Secondary Oil 
and Solids 
Removal 

Biological 
Treatment 

Effluent Polishing 

Filtration 
Other 

Polishing 

Number of Refineries 
Operating Technology 121 88 100 24 9 

Percent of Total Refineries 94% 68% 78% 19% 7% 

Note: The EPA compiled WWT data for a total of 129 of the 143 current petroleum refineries. 

5-10 



 
 

 

     
    

 
   

   
     

   
    

  
 

      
   

       
 

      
  

       
 

 
   

   
   

    
  

5−Study Analyses 

Of the 129 refineries with WWT data, the EPA identified 25 refineries that are not subject to the BAT 
requirements because they discharge process wastewater indirectly or not at all. The EPA also identified 
eight refineries where the type of process wastewater discharge is unknown, the EPA assumed these 
refineries are likely subject to the BAT requirements. Therefore, 104 refineries (of the 129 with WWT 
data) are likely subject to the BAT requirements. Figure 5-1 shows the treatment technologies operated 
by these 104 refineries. The EPA used the following WWT categories. 

• Beyond BAT. WWT system includes biological treatment, final polishing (i.e., filtration or 
other polishing), and some additional type of treatment before discharge. 

• Current BAT. WWT includes biological treatment system and an effluent polishing unit (i.e., 
filtration or other polishing). 

• Biological treatment. WWT includes a biological treatment system, but not an effluent 
polishing unit. These refineries may or may not operate an oil/water separator. 

• Treatment other than biological treatment. WWT includes at least one oil/water separator, 
but not biological treatment. 

• No treatment information available. WWT information is not available in the sources the 
EPA reviewed for these refineries. 

Appendix B identifies the WWT data for each refinery that the EPA used to categorize each refinery’s 
treatment technology. 

Figure 5-1. WWT Systems at Refineries Subject to BAT Requirements 

Of the 104 refineries likely subject to BAT requirements, five refineries were categorized as beyond 
BAT technology. These refineries employ one of the following in addition to BAT. 

• Filtration and a polishing unit. 
• Selenium reduction plant. 

5-11 



 
 

 

  

  

 
  

  
    

   
 

  
 

  
   

  

   
     

    
 

 

 
  

  
  
  
  

  
  
  
  

  
  

  
  

  
  

  
  

  
  
  

  
   

  
  

 
    

5−Study Analyses 

• Ion exchange.6 

5.4 Permit Limits Analysis 

The EPA reviewed publicly available permit limits and discharge monitoring data to determine the 
prevalence of limits for the 26 pollutants listed in Table 5-1. 

Using 2017 ICIS-NPDES data, the EPA investigated pollutants found in NPDES permits for the 
petroleum refining industry that are not already included in the existing ELG for petroleum refining. The 
existing petroleum refining ELG includes limits for ammonia, BOD5, COD, chromium, hexavalent 
chromium, oil and grease, phenol, sulfide, and TSS. 

The EPA identified data for external outfalls and effluent monitoring locations using DMR data entry 
codes for parameter feature (EXO and SUM) and monitoring location (1, 2, A, B, or SC). The EPA 
identified DMR data representing external outfalls or effluent monitoring locations for 106 refineries 
(115 permits) (ERG, 2019b). Using this subset of DMR data, the EPA further identified which permits 
include a numeric limit or monitoring requirement for the pollutants of interest. 

The EPA found requirements for metals, including arsenic, selenium, copper, mercury, lead, and zinc, in 
30 or more permits. Table 5-6 lists the pollutants most commonly found in permits, excluding those 
pollutants already included in the petroleum ELG. Table 5-7 presents the information by state, with 
details for zinc, lead, mercury, copper, selenium, arsenic, phosphorus, and nitrogen. 

Table 5-6. Pollutants Found in 10 or More Petroleum Refining Permits 

Pollutant 
Number of Permits Including a 

Requirement in 2017 DMR Dataa 

TOC 73 
Zinc 47 
Lead 45 
Mercury 44 
Copper 42 
Cyanide 40 
Benzene 40 
Whole effluent toxicity 39 
Selenium 39 
Arsenic 30 
Nickel 29 
Phosphorus 26 
Cadmium 25 
TDS 22 
Benz[a]anthracene 21 
Benzo[a]pyrene 21 
Naphthalene 20 